
ELITE
Sarn

September 1957

PARTS LIST

Model 6.22

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 6.22

FIOURE I 
- RECOIT STARTER PARTS

SEPTEfiIBER I957

No.
Required

-i
,.q

A4.
?-;

=-

lndex
No.

lnder Porl
No. No. Description No.

Required

SHIM-ploslic
PUILEY-w/pin

....-....,.os req'd.

Description

1 80577

2 32811
3 55015-2

4 4-56006
5 55937

6 A-56081

7 80619

8 55898

I 80579

10 55585

I I A-56003

t2 55054,A
13 55217
't4 55584
'r 5 80588

A-56002

16 55097

17 A-56166

18 72295-A
AA-55213

19 A-55348

55271

20 55272

2t 55215

22 55214

23 81070
24 83018

25 81124
26 A-55998

A-55999

27 71470-A.

28 80576

29 71603

30 71588

31 AA-55223-A

32 83004

33 80475

34 AA-73234-l

56008

WASHER-d5 lock ..................

SCREW_6_32 \ 3L fit. hd.

COVER-pulley

DECAL-6-22 (for pulley cover) .............,....

I

1

4

I
,|

2

24 23

I

Alutays furnisb sau mod,el and, serial namber uben ord.ering pdrts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



e

?,

-€s**r

HOMEI.ITE CHAIN SAW MODET 6.22

25-"''
24-'/ 22 2t

ze 2A

FIGURE 2 
- 

IGNITION AND GOVERNOR PARTS

SEPTEMBER I957

No.lnder P(rt
No. No. Descriplion lnd€x Port

No, No. Des.ription No.
Required

I

2

3

4

5

6

7

8

9

lo

84066
l't 55943

12 56179
'r 3 80525

14 75078
'I 5 A-561 65

16 71597
17 55204

l8 55962

19 55t61
20 80598

21 55989

22 80576
23 55982

24 55983

25

26 A,-55971

27 55984

28 55980
29 55969

30 55986

31 80660

32 83046

33 55977
34 5s987

55994

5529O

55990

AA-72094-A

55879

72084-Al

60929

55235-A

A-55373
A-55996

ROTOR ............_

SIEEYE-insu1oting ................................
LE,AD-ground

SWITCH w/stew
I ncludes

I
I

I

1

CLAMP-dusl coyer -...
BOX-breoker w,/core

COIL

I

I

I

6

I

I

I

I

I

t
,l

I

I

2

I

I

2

2

I

I

I

I

GROMMEI

LEAD-high tension -............
TERMINAL (sporky) ....................

GOVERNOR

I ncludes

WASHER-governor orm burr .......-..........
ARM-governor
SPRtNG ...........

SCRE\M-8-32 x t/a pon hd.
KEY-roior
BACKPTATE w/pivot posi ....

I ncludes

S FAL-gorlock
BEARING-needle ..........

CIAMP-.inner

I

I
,l

I

I
I

I
I

I

J

I

I

2

1

t

scREw-r0-
wASHER-#

35

36

37
38

39

40

84048
83060

55985
55988

55978

55979

SCREW

CONDENSER w,/rerminol
WASHER-flot
WASHER-lock ...........................
SCREW-8-32 x sl fi|. hd.

SCREV/

GASKET-dust cover

COYER-dust ..........

* Nol required for service. Replocemenl coils ond condensers include lerminols.

Altoays furnisb salt model and. seridl namber uben ord.ering parts

l

3l
l

AssemDle Governor Arft into lhis
hole in Throitle Stop L€v€r os indicoted

I

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 6.22

FIGURE 3_FUEL TANK

SEPTEIVIBER I957

lndex Pqtl
No. No.

I A-55831-l fUEt TANK w/toilcols 1

2 80571 SCREW-6-32 x /s pon hd. ... .... .....'. ......... 2

3 55194 CAP----oir filter .............................................. I
4 A-55533 Fl[TER<ir I

I ncludes

lndex Port
No. No. Doi(riplion No.

Required

20 AA,-72475 FITTING-fuel outlet ............... t
21 80451 SCREW-6-32 x % flol hd, .......................... 1 _

YA[YE-shut-oft I

IINE-f uel I

CLlP-fuel line, nylon I

CAP-oil supply line
GASKET I

SPRING-check volye ............"... I

BALl-check I
SEAT<heck boll ................... I

GASKET .-.-..

Dercriplion
No.

Rcquired

5

6

7 72173

8 A-5530r -3

9 83083

l0 80592
r I 80582

12 551r10-A

13 AA-5519r

14 A-5582,f
15 72171

16 A-71375

l7 71380
18 74371
19 55805

22 55738

23 A-5580',1

21 5601lt
25 AA-55t67
26 55107

?7 55288-A
28 25527

29 55tO9-A
30 55r l0
31 55133-A

32 AA-55259-A

33 71762

31 A-74406

35 71761

36 72971-1

37 8A572

38 80621

39 55019-3

40 55059

55532

A-55305
GASKET (cemented to filter)

CAP-fuel
I ncludes

GASKET

VALVE-relief
WASHER-#3 |ock ..................

SCREW_3-,|A x t/a rd. hd. ......................
SCREW-8-32 x % pon hd. ........................
CAP-oil filler ..................

llNE--oil
VAI.VE-check
GASKET

BODY-f uel slroiner ............

I nc ludes

RING-snop
Fl LTER-felt

SLEEVE-flexible

I

I
1

I

I

I

3

3

I
I

I

I
I

I

4

I

30 2e ze ,1.-' 26

Alu,ays lunisb sau rnoAd and serial nun ber uben ordering parrs

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



l
HOMELITE CHAIN SAW MODET 6.22

FIGURE 4 
- 

HANDIE, GRIP AND REED VALVE PARTS

SEPTEMBER I957

No.
Reqsired

lndex Port
No. No.

Des(riplion
lndex Port
No. No. Descriplion

No.
Required

r 80573

2 55103

3 A-56065
A-56064

4 31734
5 3r733-r
6 AA-55191

7 83003

8 80087

9 8058r

ro 80583

I I 55932

12 55941

t3 55942

14 80658

15 AA-55281

l6 A-55954

55045-A
AA,-55207

SCREW-y4-20 x rfi5 hex hd. ................ .....

PLATE-bumper
HANDLE-fl ush-cut (6-221

P LATE-reed
SCREW_4_40 x 3/15 pon hd. ...........
GRIP-pislol w/pin ond 55372 telt
ROD-th roltle

I ncludes

SPRING

TRIGGER-lhrottle ..,..

5

I

I

1

I

I

I

2

4

3

I

4

4

8

I

I

"18 AA,-55228 COYER-pislol griP

lncludes

AA-55282 LOCK-throttle

19 72970

20 80560

21 8r0',13

22 83009

23 55553

24 55104

25 55946

25 55945

27 55933

28 551 ',l 6

29 55146

30 55145

3l A,-56167

lncludes

SPRING-lock
scREw:8-32 x 12 pon t.. . .. ....: .....:....
NUT-y4-20 hex ...................
WASHER-7a lock ..................
GASKET-corbureior ...-............
SH IELD-corburetor
GASKET-spocer-odopter ......

GASKET

CUSHION-hqndle ..................

CLAMP-hondle
BRACE-hondle

Includes

SCREW- lO-32 x 7At

NUT-I0-32 lock

I

6

2

2

I

I

t

2

I

I

I

I
I

32

33

80578

8l 109

5

33

Alruays lurnisb sau) mod.el and. serial nulnber uben ordering parts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



I ndex
No. lndex Pqrl

No. No.
Porl
No. Desc.iDfion

HOMELITE CHAIN SAW MODEL 6-22

FIGURE 5 
- 

BROWN CARBURETOR PARTS

SEPTEAABER I95Z

No.
Required Descriplion No.

Required

I

2

3

I
5 77044

6 * A,-77012

7 .74981

I *77041

9 A-77253

r0 177267
t 1 * A-74996-A
12 A-77248

13 *74977

14 .74978

15 77040
16 77011
t7 77010
18 7499'.1

t9 77018

A-55928

A-77249
.77042

77217
74980

20 77017
21 t77O07
22 .77006

23 .77005

24 .A-77251

25 77004
26 .A-77001

27 *77015

28 .77016

29 tA-772sO
30 l77O3O
3] 77241

32 177025
s3 177026
34 77027
35 77160
36 *77028

37 t77029
38 77031

39 77043
40 56175

41 77255
42 *77254

CARBURETOR 
- 

Brown Model 5-CS............ I
lncludes

SPRING 
- 

choke friction.
RING - squore.
WASHERS 

- odiustment pockin9............
SPRING - odjuslment compression........
SCREW - idle odiusrment w/77004 clip
CtlP - spring retoinin9............
SCREW - moin odiusring w/770O4 clip
SPRING - iension...............
TEYER - diophrogm.........
DIAPHRAGM 

- moin..........
GASKET - moin diophrogm
COYER - moin diophrogm
GASKET - 

pump body.
DIAPHRAGM 

- 
pump...........

BODY - fuel pump..........

SCREW 
- body 6-32 x 3/4 fit. hd.............

SCREEN - s|roiner..............
GASKET 

- slroiner........
COVER - fuel pump.........
SCREW - turret, 8-32 x /16, truss hd.......
SPRTNG ....,......

REPAIR PARTS KIT (RK-I5I}
GASKET SET {cS-l5l)

I
2

2

2

I
2

SHAFT AND LEVER 
- choke....................

SCREW - stop lever, 4-4O x r/t Truss. hd.
LEYER 

- throtlle stop-.....
SHUTTER - ihrottle.........

SCREW - shutler, 4-40 x la rd. hd.........
FUTCRUM PtN ...................

CLIP - lhrottle shoft......-..-.........

SCREW- throttle clip, 6-32 x la pon hd.
SHAFT 

- 
throttle.

GASKET-copper ..............,........
NEEDTE AND SEAT 

- 
intet w,/gosker......

BODY 
- 

service...............

I ncludes

PIUG 
- 

welch s/g............

PtUG 
- 

welch 515............

SCREW 
- 

idle speed, 6-32 a t/r5 rd. hd.
CUP 

- 
idle speed screw......

SPRING 
- 

idle speed screw....................
SHUTIER 

- 
choke...........

PIUNGER 
- 

choke friction......................

I

t
I

I

2

1

I

I

I

2

I

I

1

1

I

I

I

I

I

I

I

I
I

I

I

I
I

6

1

I

I
I
I

I

I

6

f lncluded in GS-l5l Gosket Set
* lncluded in RK-1.51 Repoir Ports Kit

Ahaays furnisb sala ,nodel and serial nun ber wben ord.ering pails

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODEL 6.22

32

33

34

,"'u

FIGURE 6 _ TITLOTSON CARBURETOR PARTS

SEPTEMBER I957

Port
No.

lndex Porl
No. No. Descriplion No.

Required
I ndex
No. Descriplion No.

Required

,A-56066

I *8001 2

2 73272

3 4-75533
4 73086
5 83000

6 73088

7 .7152t

8 - 83008

9 A-7 5528

l0 72812
lt *A-75527

55764

12 ',8001 2

13 73263
14 .A-75530

55764

15 -28064
'r 6 *71509

t7 .4-5576r

CARBURETOR-Till. Model Hl-278 ..............
lncludes
SCREW-throttle shuiter ..........................

SHUTTER-throitle .......... .....
B,O DY-serYice
CLlP-throttle shoft ................

WASHER-lock #e ................ . .

SCREW_8_32 x 5/15 ftot hd. ....................

SCREW_4-36 x t/a rd. hd. .....................
WASHER-lock ia .. ..
LEYER ond ROU.ER-throitle
BUSHING-throttle shoft

SCREW-moin odiust. (hi speed) .......-....
lncludes
''O"-ring

SCREW-choke shuller (some os No. l)
SH UTT E R-chok e

SCREW-idle odiust. (lo speed) ..............

I ncludes

'O"-ring
SPRING-idle stop screw

SCREW-idle stop (speed conlrol) ........

INLET NEEDLE ond SEAT
lncludes
GASKET-iolet seo1 ...............,..............

r 8 " 55747

l 9 * 55759

20 *A-55762

2t 30818

22 73067
71505

23 A-55766
24 A-7 5624

25 55754

26 . A-55760

27 55749

28 5588r
29 .55753

30 55748

31 -55316

32 55752

33 55751

34 5575A

35 55756

36 73264

37 71494
38 56175

39 75623
40 *55836

LEYER-inlet conlrol
SPRING-control lever

SCREW-pinion ......,..

PLUG

PLUG-droin
PtuG............
I EY E R-choke

I

I
,I

I

I

2

1

I
,I

I

I

I

I

I

6

1

,I

t

I

I

I

I

I

I

I

I

I

I

I

SHAFT-ihrottle, w/stop lever ...............
GASKET-moin diophrogm
DIAPHRAGM-moin ................................

COVER-mqin diophrogm
GASKET-pump diophrogm
DIAPHRAGM-pump .... .......
BODY-pu mp

SCREW ond WASHER

SCREEN-fuel siroiner ...

GASKET-pump cover ...........

COYER-pump
SCREW-retoinin9 ....................

SPRING-choke friction pin
PIN-choke {riciion .............

sPRtNG...........
REPATR PARTS KrT (RK-357)

GASKET SET (GS-I22)

* lncluded in Repoir Ports Kit (Rl(-352)

Aluays lurnisb sau model and, serial namber utben ordering parts 7

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODEL 6-22

FIGURE 7 _ GEAR CASE AND SPROCKET PARIS

SEPTEMBER I957

No.
Required

lndex
No.

Port
No.

Port
No, Descritrlion Description No.

Required

I

2

J

BI I I6
55036

5s126
A-56',I39

NUT-%-24 flex-lock
WASH ER-cl utch

COVER-clutch

lncludes

SPRING.,,,,,,,,,,
SPtDER ...........

sHoE .............

WASHER-thrust ......................

C[UTCH DRUM (ond drive geor] ..................

BEARING-drive 9eqr .................

NUT-% -20 flex-lock
WASH ER-sprocket (outer)

SPROCKET

KEY-sprocket ..

WASH ER-sprocket (inner)

S PAC ER-sproc ket

17

l8
l9

56072

56073

56008

55053-A

CRANKCASE

SEAL-f ormico
BEARING-roller
BEARING-boll
RING-reioining
DRIYEN GEAR ...

S H,A.FT-sproc kei

SCREW-I 2-28 x :/s flt hd., socket

COYER-gdor cose

lncludes

I

I
,|

,l

1

I

I

,\
4 55r23-A
s 55075-1

6 A.55692

7 55225

8 56132

9 4-56158

10 56133

lt 8lt0l
12 56077

l3 55593-2

14 56076

15 56074

16 56071

2

I

6

?

2

I

I

1

I

I
2
,l

I

20 72040
21 28922
22 A-56154

?3 56070

24 80651

25 80572
26 AA-55226-4

27 55',t 40-A
28 80571

29 55098

30 55099

3l 55100

SCREW-10-32 x s/s pon hd. ........................ 9

PLUG-oil filler ................

SCREW-6-32 x fi pon hd. ..............
PIATE-window
WINDOW-plostic
GASKET-"O" ring ............................

DECAL

GASKET-georcose cover

I

J

I

I

I

I

I32

' A,-562O7-tor breokdown see Figure 8 Engine Assembly

Aluays furnisb saw mod.el and, serial naruber uben ordering parts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



a

HOMETITE CHAIN SAW MODET 6.22

FIGURE 8-ENGINE ASSEMBIY

SEPTEMBER I957

lndex Pqrt
No. No.

Description
lndex Po.l
No. No. DestriptionNo.

Required
No,

Required

1 80625

2 55506-I
3 80630

4 80583

5 55507
6 A-56068

7 55490

8 25038

9 71530
l0 81065-2
l r 83009

12 55050-A
13 A-56207

14 55871

28097

15 55606

16 55056-D

.32 x t/z pon hd. 17 56134

I8 55049

19 55048-A
20 56109

21 56097

22 83051

23 19238-A

24 55537

25 A-s5s99

26 55095

27 AA-55r95

28 8054r

29 55196

30 AA-55280

31 56131

scREw-'I0
DAMPER ..

SCREW-6-32 x /2 pon hd. .

SCREW_I0-32 a :/o pon hd.

CAP-exhousl
ELEMENT-muffler ....................

CYIINDER

GASKET (included with sPork Plugl ..............
SPARK PIUG-Chompion HO-8A ................

NUT-ya-28 hex ...................
WASHER- 7r lock ..................
GASKET-cylinder
CRANKCASE

I ncludes

sruD ...............

PLUG-pipe Ys .....,..............

STUD-guide bor (long)

STUD-guide bor (short)

I
I

4

I
I
'I

1

I

I
4
1
I
I

SEAL-gorlock .............r. I
GASKEI-bock plote ................. I
GASKET+rqnkcose seoling I
RING-beoring reloining ............................ I
BEARING-moin I

WASHER-lock, speciol lhin
SCREW-moin buoring r.toirin; .....:.-..:.....

RING-piston

PISTON ond P1N...................

lncludes

R|NG-piston pin retoining
coNNECTtNG ROD .................

I ncl udes

SCREW-8-32 x 12 ollen cop J.................

BEARING-pislon pin ...............

ROLIERS lset ot 27 needles,

CRANKSHAFT

2

2

2

I

2

I

2

I

I

1

4

I
I
I

9Alutays lurnisb sau rnod.el and. seildl nambq uben ord.ering Parrs

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN sAW MODEL 6.22

STRIIGI{T BI.ADI ISSIIUiEIY

(HAIiI REPAIR Ifi PARTS
M?._(\J_ f\=._ 

-\tffi^!-) 6rD @@ \ffi^"l €1o +
Itrt/11t7 t6 l5 t4 l3 t2
23 22 2t 20 t9 t8

FIGURE 9_SAW PARTS

lndex
No. Description No.

Required
lndex
No. Des.ription No,

RequiredNo.
Port
No.

A-55338
AA-73338
A-553r9

* AA-73340
* * AA-73342

AA-73344
AA-73346
AA-73350
AA,-73597
A,A,-73598

A-5r 586
A',-51587
A-51588

-A-5r 589
-.A-5r 590

A-51591
A-51592
A-5 r 593
A-5r 594
A-51595
A-55714
A-5571 8
A-55720
A-55723
A-55728
55704-1
55705-l
55706-1
55707-t
55708-1

55',r 28
A-5559r

4 55551 -B

5 55552
6 80617
7 81123
8 8301 8

9 81089
lo 55291-A
l r 22808

A,A.-73314

12 729s9
13 72960
t4 72964
15 AA-72961
16 73383
17 72963

A-51 57 I

51585
51580
5l 582
A-51583
51579
5158r
A-561 69

80604
73820

2

I

oREGON #10C y2 PtrCH CHATN

'18" cHAIN-(wiih kir) .........

44" CHAIN-(with kit)
50" cHAtN-(wirh kir) .......,.................

ATKTNS #163 CT y2 ptTCH CHAMFERED CHATN

44" cHAtN-(wirh kir) ..
50" CHAIN--{with ki0 ..

60" cHAtN-{with kir) ..
r4" BAR-.063
r a " BAi-t rrJ tr;;i ;i;; ;;;;; ;;;;;;; ;;;
20" BAR-hord trock plus extro hord tip .063
23" BAR-hord trock plus extro hord tip .063
28" BAR-hord trock plus extro hord tip .063
33" BAR-extro hord tip .063......................
38" BAR-extro hord rip .063.....
44" BAR-extrq hord tip .063.....
50" BAR-extro hord tip .063.....
60" BAR-extro hord tip .063......................

ADJUSTING PI.ATE .

lnrludes

PLATE-odiustinS ..............
PIN-guide bor-odiusting ........................
SCREW--46-18 x 2 round hd. ..................
NUT-hex lock ..................

WASHER-lock
NUT-%-16 hex ..................
Ol L-9eor (pint con SAE-90) ......................_.
WRENCH-combinotion .........-...
REPATR K|T-OREGON #l0C CHATN

lncludes
RtvET...............
llNK-connecting (ploin)............
CUTTER-lef t
llNK-connecting (w,/rivets)
LlNK-drive
CUfiER-risht

REPATR rcr-lTrrNs lroe ii i;;ili' '

I ncludes
RrvET ...............
LINK-connecling (ploin)
CUTTER-lef I
llNK-connecling (w,/rivets)
LlNK-drive
CUTTER-righl

CTEARING ATTACHMENT
lncludes
g6y6y-f ea fi{. sl5-14 x t/a

I
I

I
I
I
I
2

2
,|

2

4
2
I
2
I
1

I

4
2
I
2

I
I

t8
l9
20
21

22

23

25

26

* Also fits I4" bow otlochmenl.
** Also fils cleoring ottochment.

Alutays furnisb sau mod.el and. serial number utben ordering parts

(Ar*mble with 28'' (hoin ond Xegulir Adi!*ing Plaie)

to

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



+
dt
$

HOMETITE CHAIN SAW MODEL 6.22

FIGURE IO_PLUNGE CUT BOW ATTACHMENTS

SEPTEMBEN I957

lndex Po.l
No. No. Des(ription No.

Required

NOfE: Use left hond column potls list for SHORT GUARD MODEI Eow NOIE: Use right hand column parls lisl for IONG GUARD MODEL At-
,ochmenl wilh side hondle.

't *5592 
r

A.-55955 KIT-bow mounling (Vside hondle) ..........

I ncludes

SCREW-lension odiusting
NUT .................
PIN

GUARD

GUARD (for side hondle) I

HANDTE-side I

SCREW--{16-24 x Itl2 hex heod ........-... 2

lnder Porl
No. No. Deer.iption No.

Required

Atldchment.
I *55921

A,-56192

2 55948

3 805,16

4 8400r

5 81112

6 72784

7 A-55591-l

3 80546

4 84001

5 81r]2
6 72784

7 A-55591-1

8 80617

9 81 123

I0 55552

I I 55297

12 72778

13 72226

14 80559

*Use 23" choin

I4" cUIDE-choin ......................

KIT-bow mounling (w,/short guord) ..........

lncludes

GUARD-short

SCREW-%6-24 x llla hex

WASHER--46 flol ....................

NUT-%5-24 hex lock

sPUR ...............

ADJUSTING PTATE (bow)

I ncludes

SCREW-tension odiusting

NUT .................

PtN .................

I

I

I

4

2

4

1

I

I

1

I

I

I

I
I

8

9

't0

80617

8t't23

55552

.=-
::

i.'1..

'r""J

r3

:-:: ii
!,3

-#::
it.

Aluays furnisb sala mod.el and. serial nuruber uben ord.ering parts II

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



*l
fl

I

l

You'll
SPEED T,I/ORK

g,nd mqke
A{ORE MONET

with...

HOMELTTE
SELF.PRIMING PUMPS

HOMEI-ITE
DEPENDABLE GENERATORS

HOMELTTE
POWERFUL ONE-MAN CHAIN SAWS

HOMELITE
ONE.MAN CONCRETE VIBRATORS

SECOND EDITION

Printed in United Stotes of ,A.merico

Port No. 23210-1

HOlVl ELITE - Bosc, (Germany!

ETECTRIC BUILDER'S HAMMERS

AII Powered By Famous HOMELITE Engines
Homelite's two-cycle gosoline engines ore the most efiicient ond dependoble units of
their kind ever built- Their two-cycle design, developed to perfection by Homelite
engineers over the post 35 yeors, gives moximum power for ihe leost weight becouse
power is produced ot every piston down stroke. As on odded odvontoge, this design
requires fewer moving ports which meons greoter dependobility ond lower mointenonce.

HOIUTELITE
a diylsion of Texlron lnc.

PC,RT CHESTER, ia. Y.

A TRUSPECTIVE Publicaiion by
The PURNELL COI',1PANY

Eoslon, llass,30M-9-57

-;----...-

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e




